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WUJIANG TUTAIKE TEXTILES & FINISHING CO.,LTD.

NO.1599 SOUTH 3RD RING ROAD,SHENGZE,WUJIANG,JIANGSU

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description . (A)Protective clothing (PP+PE)

Composition . (A)PP+PE

Sample Color : (A)white

Manufacturer : WUJIANG TUTAIKE TEXTILES & FINISHING CO.,LTD.

Supplier : WUJIANG TUTAIKE TEXTILES & FINISHING CO.,LTD.

Proposed Care Instruction : -

Test Performed . Selected test(s) as requested by applicant

Sample Receiving Date : Apr 14, 2020

Testing Period : Apr 14, 2020 - Apr 24, 2020

Test Result(s) :  Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center

Owé

Sara Guo (Account Executive)
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Test Result
Protective Clothing —Performance Requirements and Tests Methods for Protective Clothing against

Infective Agents
(EN 14126:2003/AC:2004)

Clause 4.1.2 Mechanical and Flammability Requirements
The materials shall be tested and classified in accordance with the test methods and performance classification
system specified in the relevant clauses of EN 14325.

EN 14325:2018 Clause 4.4 Abrasion Resistance

(EN 1SO 12947-2:2016;Martindale Abrasion & Pilling Tester, Pressure: 9kPa, Grit 240 abrasion paper.)
As Received

(A) No. 1 No. 2 No. 3 No. 4 Minimum

The quoted result(Rubs) 20 50 80 80 20

Recommended Class: 1

Remark:

1. Visual examination is used for damage assessment after abrasion. If the assessment is performed through
visual inspection, the maximum classification that can be claimed is a Class 3.

2. Classification of abrasion resistance: Class 1 >10rubs; Class 2 >40rubs; Class 3 >100rubs; Class 4
>400rubs; Class 5 >1000rubs; Class 6 >2000rubs.

EN 14325:2018 Clause 4.5 Compression-Folding (Schildknecht) Flex Cracking Resistance

(EN ISO 7854:1997, Method B;)

As Received
(A) No. 1 No. 2 No. 3 Minimum
:\)rarp/ Lengthwise(Cycle  _o6500 550000 550000  >50000

Weft/Widthwise(Cycles) >50000 >50000 >50000 >50000
Recommended Class: 6

Remark:

1) Visual examination is used for damage assessment after flex cracking. Visual inspection shall not be used for
the performance classification of Type 1 through Type 3(EN 943-1, EN 943-2, EN 14605)

2) Classification of leak tightness after compression-folding(Schildknecht) flex cracking resistance: Class 1
>500cycles; Class 2 >1250cycles; Class 3 >3000cycles; Class 4 >8000cycles; Class 5 >20000cycles; Class 6
>50000cycles.
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EN 14325:2018 Clause 4.6 Compression-Folding (Schildknecht) Flex Cracking Resistance at -30C

(EN ISO 7854:1997, Method B:)

As Received

(A) No. 1 No. 2 No. 3 Minimum
:‘)’arp’ LengiahRe(Cycle 4000 £4000 54000 54000
WeftWidthwise(Cycles) ~ >4000 4000 4000 4000

Recommended Class: 6

Remark:

1) Visual examination is used for damage assessment after flex cracking. Visual inspection shall not be used
for the performance classification of Type 1 through Type 3(EN 943-1, EN 943-2, EN 14605)

2) Classification of compression-folding(Schildknecht) flex cracking resistance at low temperatures: Class 1
>100cycles; Class 2 >200cycles; Class 3 >500cycles; Class 4 >1000cycles; Class 5 >2000cycles; Class 6
>4000cycles.

EN 14325:2018 Clause 4.7 Trapezoidal Tear Resistance

(EN ISO 9073-4:1997;)

As Received
(A) No. 1 No. 2 No. 3 No. 4 No. 5 Minimum
Warp/Length Yarns
Torn(N) 60 57 59 53 59 53
Weft/Width Yarns o4 23 o7 27 24 23
Torn(N)

Recommended Class: 2

Remark:

Classification of trapezoidal tear resistance: Class 1 >10N; Class 2 >20N; Class 3 >40N; Class 4 >60N; Class 5
>100N; Class 6 >150N.

EN 14325:2018 Clause 4.9 Tensile Strength

(EN ISO 13934-1:2013;CRE - 2” Strip)

As Received

(A) No. 1 No. 2 No. 3 No. 4 No. 5 Minimum
Warp/Length(N) 91 89 88 90 95 88
Weft/Width(N) 45 44 44 42 47 42

Recommended Class: 1

Remark:
Classification of tensile strength: Class 1 >30N; Class 2 >60N; Class 3 >100N; Class 4 >250N; Class 5 >500N;
Class 6 >1000N.
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EN 14325:2018 Clause 4.10 Puncture Resistance

(EN 863:1995;)
As Received

(A) No. 1 No. 2 No. 3 No. 4 No. 5 Minimum
Puncture Force(N) 6 6 7 7 74 6

Recommended Class: 1

Remark:

Classification of puncture resistance: Class 1 >5N; Class 2 >10N; Class 3 >50N; Class 4 >100N; Class 5 >150N;
Class 6 >250N.

***End of Report***

Unless otherwise agreed in writing, this document is issued by the C bject to its G CGndlﬂons of Sarviu printed

overleaf, available on request or accessible at hitp://www.s u comlanﬂarma—and-Condllionx aspx and, for form

subject to Terms and Conditions for Electronic Documen -CQndltlonsﬂ'enns-e-Documont as x

Attention is drawn to the limitation of liability, indemniﬁcalion and Jurls y

advised that information contained hereon reflects the Company's findings at the lIma o( Na Intervenllcn onl and wﬂhln tne Ilmitn ol‘

Client’s instructions, if any. The Company's sole responsibility is to its CIEent and this does no' te parties to a

transaction from exercising all their rights and obligations under the t his t cannot be reproduced

except in full, without prior written approval of the Company. Any unauthorized alteration, for?ery or falsification of the content or
of this tis | and of may be prosecuted to the fullest extent of the law. Unless otherwise stated the

JIWWW. scomen erms-an

results shown in this test report refnr only to the sample(s) tested and such sampln(s) are retained for 30 days only.

Attention: To check the authenticity of testing linspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,
or email: CN.Doccheck@sgs.com

,Yishan Road,Xuhui Distrct Shanghai,China 200233 t (86-21)61402666  f (86-21) 64958763 WWW.SgSgroup.com.cn
HE - L - BICEH LS80 E3SH  HEM: 200233 1 (86-21)61402666  f (86-21) 64958763 e sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)



